
Village of Greenwood Lake 
Orange County, New York 

Water Infrastructure Plan 
and Rate Study 

Prepared for: 

Village of Greenwood Lake 
Jesse Dwyer, Mayor and 

Village Board 

18 Church Street 

Greenwood Lake, NY  10925 

Prepared By:  

 Delaware Engineering, D.P.C. 
28 Madison Avenue Extension 

Albany, New York 12203 

August 7, 2020



Village of Greenwood Lake    Water Master Plan and Rate Study 

Delaware Engineering, D.P.C.   i 

TABLE OF CONTENTS 

1.0 INTRODUCTION ............................................................................................................................ 1 

2.0 EXISTING WATER SYSTEM ....................................................................................................... 4 
[...]
transmission lines, treatment plant, storage, and distribution infrastructure is provided with a 
prioritization of recommended improvements.  Project budgets are presented with the goal of 
extending the useful life of the existing facilities, maximizing quantity and ensuring regulatory 
compliance, while maintaining affordable rates. 

 

 

 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   5 

2.1 EXTENT OF WATER WORKS SYSTEM 

The Village water system serves the great majority of Village residents.  An exception are 
those residents located in a small area at the southeast corner of the Village along Wah-Ta-
Wah Drive and Rumsey Road.  The water system has approximately 87,100’ of water mains, 
137 valves and 102 fire hydrants.  Most water mains date back to the 1950s and are 6-inch 
diameter cast iron.  A portion of the mains were reportedly replaced over the past twenty 
years; however, the Village has limited engineering record plans and research is incomplete at 
this time on the actual extent of main replacement which occurred.   

Homes in the vicinity of Wah-Ta-Wah Drive and Rumsey Road have only seasonal service 
and many homes rely on private wells.  The Village presently invoices’ only 24 seasonal 
services, although some services may serve more than one home.  This area has very steep 
slopes and shallow bedrock and the elevation of the upper streets is too high to be served by 
the water tanks at the Village plant.   

 
2.2 WATER SOURCE OF SUPPLY  

In early 2020, the Village relied entirely on two wells, Well E and Well D.  Both wells are 
approximately 50-ft deep and are completed in sand and gravel. These wells are screened with 
a naturally developed gravel pack and each reportedly had an initial yield of 400 gallons per 
minute (GPM). As was the case with prior wells, the yield has diminished relatively rapidly 
over the past 10-15 years to 100 GPM or less despite efforts at redevelopment. 

A new well (Well G) was drilled, tested, and permitted and eventually connected to the water 
plant as a new source of supply in May 2020.  This well had an initial capacity of 240 GPM.  
This new well will, at least temporarily, alleviate the water supply shortages that the Village 
experienced in early 2020.  

The existing well field is located north and east of the Water Plant and consists of a complex 
series of glacio-lacustrine sand and gravels approximately 100’ thick. The alluvial materials 
are likely recharged from upland sources as well as Greenwood Lake itself. The high levels of 
soluble (unoxidized) manganese would normally suggest that there is little direct 
communication with surface waters. Nevertheless, the NYS Department of Health has 
determined the wells are GWUDI.  NYSDOH has conducted a Source Water Assessment and 
determined that the wells have a high to very-high susceptibility to contamination.   This is 
due to the shallow depth of the wells, their proximity to residential and commercial 
development, the lack of a municipal sewer system, and the community’s reliance on on-site 
septic systems.   



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   6 

The Village of Greenwood Lake’s consolidated water withdrawal permit (WWA #12,508) 
was modified by the NYS Department of Environmental Conservation (NYSDEC) to use one 
new water supply well (Well No. G) pumping up to 240 GPM.  The consolidated permit 
authorized a total approved supply of 302,000 GPD. The Permit also authorized the Village to 
temporarily take up to 460,800 gallons per day until through the end of 2020 in order to meet 
the maximum day demand and to satisfy redundancy requirements.  The Permit directed the 
Village to pursue an alternative source by the end of the year 2020. 

 
2.3 WATER TREATMENT WORKS 

The Village historically relied on a treatment plant which included a surface intake and 
associated disinfection at a facility built in 1954 on the east shore of Greenwood Lake at the 
south end of the Village.  At some point the Village began to rely on a series of wells.  A large 
diameter caisson well was reportedly abandoned after a float switch leaked mercury into the 
casing.  Although the mercury was reportedly cleaned up, the caisson well was no longer used 
and is now in disrepair.  Conventional wells were then drilled and after a determination that 
the shallow well water was GWUDI the present treatment plant was built in 1991.   

 

2.3.1 CHEMICAL ADDITION 

Influent from each of the wells enters the plant and is injected with: 

1. Sodium permanganate:  This oxidizes manganese and iron in the well water. 

2. Polyaluminum chloride: This coagulates particulate matter and also aids in settling of 
the oxidized iron and manganese. 

An in-line static mixer is installed in piping which flows to a package flocculator & clarifier 
unit which was manufactured by Meurer Research (MRI) and installed in 2009.   

Two 5000 gallon pre-oxidation tanks were previously installed to allow the permanganate an 
additional 30 to 45 minutes contact time to oxidize soluble manganese from the wells.  These 
tanks were bypassed during the 2009 upgrades.  Since the NYSDOH Recommended 
Standards for Water Works (RSWW) requires that the permanganate be added as far upstream 
as possible to oxidize iron and manganese in the water it is not clear why the tanks were 
bypassed.  The condition of the tanks should be assessed and consideration be given to 
incorporating them back into the treatment process. 

 

 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   7 

2.3.2 FLOCCULATION AND SETTLING 

In 2009 a project was completed which included, among other things, taking the old pre-
oxidation tanks out of service and installing a new primary clarifier and a building expansion 
to house it. 

 

2.3.3 PRIMARY CLARIFIER 

In 2010 a primary clarifier unit was installed and the building expanded to house the 
equipment.  The unit is a pre-engineered steel tank designed and manufactured by Muerer 
Research, INC (MRI). This unit incorporates a single train of paddle-type flocculators and a 
primary settling chamber with inclined plates to aid in the removal of manganese and improve 
overall water quality and operability of the plant.  Overflow from the primary clarifier flows 
directly to the two clarification-filtration systems which were the main component of the 
original plant.  The operators of the system report that at heavy summer flows in excess of 250 
GPM, clarifier performance falls off rapidly, which in turn requires the original Roberts Filters 
to remove more solids, limiting production through these filters.  The flocculation chamber 
has a capacity of 7500 gallons.  RSWW specifies a minimum 30-minutes residence time in 
flocculation, suggesting flow capacity of 250 GPM.  During the summer, filtration rates often 
exceed 250 GPM and the capacity of the primary clarifier.  At these higher flows, more 
frequent backwash of the Roberts units is necessary, causing the plant production to fall 
behind the demand and depleting water in the storage tanks.  Mechanical or other failure of the 
one primary clarifier would, at high flows, jeopardize the plant’s overall capacity to meet the 
Village’s water supply needs until repairs could be completed. 

The plant presently has two separate clarifier systems operating in series: the newer primary 
Flocculator Clarifier followed by a Contact Media Clarifier in the front chamber of each 
Roberts unit.  Both the MRI and Contact Clarifier are of a design type typically used to treat 
surface water.  Surface water tends to have colloidal silt and clay and sometimes algae which 
must be removed.  Both Contact Clarifiers and Dissolved Air Flotation (DAF) units take 
advantage of the low density of precipitated colloids and algae and float the solids out within a 
separate waste stream.  Unlike most surface water treatment plants, the water at Greenwood 
Lake has little colloidal matter and no algae since the water comes from wells.  In this case the 
precipitate is a higher density manganese and iron precipitate which settles much better than it 
floats.  The MRI unit, with its conventional flocculator basin and plate clarifiers is a suitable 
technology for this plant given that the bulk of precipitate is a relatively dense iron/manganese 
hydroxide.   

 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   8 

2.3.4 CLARIFICATION-FILTRATION 

The original water plant consisted of two pre-engineered package plants manufactured by 
Roberts Water Technologies (Pacer II Model P-350P) and which remain in service.  The units 
are rated for low to moderate turbidity surface water at a rate of 350 GPM (0.5 million gallons 
per day (MGD)) each.  As previously discussed, there is very little conventional turbidity from 
suspended solids in the GWUDI wells.  The wells do however, have high levels of iron and 
manganese, which essentially control and limit the operation of the filters.  The operator 
reports that at flows in excess of 250 GPM performance deteriorates rapidly. It is also notable 
that: 

 The floc from a surface water source tends to be light-weight and have high surface 
activity; whereas, 

 In this instance, the iron and manganese precipitate in the form of hydroxide 
compounds (Fe-Mn(OH)x) which tend to be much denser and have a relatively low 
surface activity. 

Each package system is housed in a steel tank and consists of a “Contaclarifier” or Adsorption 
Clarifier and a multimedia rapid sand filter (RSF).   

 

Clarifiers 

The clarifier operates in an up-flow mode and water passes up through the dense media, 
agglomerating on the media.  The clarifier is periodically backwashed from beneath at 350 
GPM with an aggressive air scour of 6 CFM/SF which lifts solids to the surface overflowing 
into a waste trough.  Each clarifier is designed to hold 140 CF of media with a bed area of 
35.25 SF; the Media Contact Time is 3 minutes and the surface loading rate is 9.9 GPM/SF. 

Backwash cycles are triggered by the build-up of pressure on the inlet (bottom) of the media.  
Normally the clarifier overflows by gravity to a trough which discharges to the headwater of 
the multimedia filter.  During a backwash cycle an automated waste valve in the overflow 
trough opens and the clarifier overflow goes to waste.  Two 10-Hp blowers are installed for air 
scour. 

As noted above, surface water floc behaves differently than Fe-Mn(OH)x precipitate.  And 
contact clarifiers will tend to be less effective in removal of these heavier and less surface-
active Fe-Mn(OH)x precipitates.  These performance limitations are likely part of the reason 
the plant was modified to include a primary clarifier ahead of the Roberts units. 

 

 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   9 

Multi-Media Filters 

Each filter operates as a conventional Rapid Sand Filter.  Water from the clarifiers flows to the 
head of the filter, passing down through the media which was designed as 50 inches of graded 
layers of Anthracite, Sand, Garnet and Gravel.  The upper portions of the media (down to the 
gravel) in both filters has been changed within the past ten years and was replaced with 
Manganese Greensand to aid in iron and manganese removal.  Flow through the filter media 
discharges to an underdrain system which collects the filtered water and discharges it to the 
Clear Wells under the plant floor.  As the filter removes solids, the headwater level rises to a 
point where a float switch initiates a backwash cycle with air scour. The backwash, filter to 
waste and return-to-service steps are completed by a series of automated valves operated 
through the Plant SCADA.  Each filter has a surface area of 70.25 SF, which at a filtration rate 
of 5 GPM/SF, has a capacity of 350 GPM.  

 

2.3.5 CLEAR WELLS AND CONTACT TIME 

The two plant Clear Wells are located beneath the filter units; each has a volume of 13,000 
gallons and is constructed with concrete cross baffles to limit short-circuiting of the tank. A 
weir overflows to the pump chambers.  The contact time (CT) at annual Peak Day Flow is 
calculated to be 96 which meets the requirements of RSWW as calculated in the Table below: 

 

Table 2.1 – DISINFECTION CT CALCULATION 

Peak Day Flow 350,000 GPD 

Peak Day Flow 243 GPM 

Clear Well Volume (2) 26000 GAL 

HRT 107 MIN 

Baffle Factor 0.75 
 

Effective HRT 80 MIN 

Chlorine 1.20 mg/L 

CT Provided 96 
 

TEMP 14 C 

pH 7.0 SU 

CT Required 83.6 
 

 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   10 

The Clear Wells each overflow into separate chambers where two 40-Hp Vertical Turbine 
High-Lift pumps rated for 250 GPM are installed. The high lift pumps fill the water storage 
tanks and also provide backwash flow to the filters.  The high lift pumps were recently 
equipped with Variable Frequency Drives (VFDs) which increase the flexibility of operations, 
increase the life of the pump and save on energy costs, and which typically pay for themselves 
in a few years. 

 

2.3.6 SOLIDS MANAGEMENT SYSTEM 

Underflow from the primary settling tank, and backwash from the contact clarifiers and filters 
all discharge to two 20,000 gallon backwash tanks under the plant floor.  Each backwash tank 
is equipped with mechanical sludge collector flights and a sludge pump which pumps 
thickened solids to four sludge holding tanks.   

The overflow of the sludge holding tanks discharge under SPDES Permit (NY-027-2876) to a 
Class C tributary of Greenwood Lake.  The permit requires daily monitoring of flow and pH 
and monthly monitoring for: iron manganese, Total Suspended Solids (TSS) and phosphorus.  
In 2019, the Average Daily Flow was 11,000 GPD with a Peak Day Flow of 29,000 GPD on 
November 5th.  The plant is permitted for a maximum discharge of 43,200 GPD. No permit 
exceedances occurred in 2019, although July-August samples for TSS were 5.2 and 9.3 mg/L 
compared to a limit of 10-mg/L, which coincides with the highest water usage period.  The 
waste flow is consistently 4-6% of the water production which is relatively low and may 
reflect the high settleability of the precipitates at this plant compared to most surface water 
treatment plants which often waste as much as 10% of the treated water. 

 

2.3.7 ANCILARY PLANT FACILITIES 

The plant is also equipped with a variety of typical equipment/facilities: 

 Stand-by Generator – operable and serviced. 

 Laboratory – functional and clean condition. 

 Office on the second floor, functional but the roof leaks. 

 A computerized SCADA system housed in the lab which monitors and controls plant 
operations and issue alarms.  The SCADA was supplied by and is maintained by 
Aqualogics of Syracuse, NY. 

 Heating systems which are largely inoperable at the time. 



Village of Greenwood Lake    Water Infrastructure Plan and Rate Study 

Delaware Engineering, D.P.C.   11 

 Ventilation systems which are largely inoperable.  The corrosive environment has 
made it difficult to maintain HVAC equipment in service and the lack of ventilation 
has contributed to significant decay of materials and equipment throughout the plant. 

 

The Water Plant Building housing the operations is a frame building with steel siding and 
interior steel liner panels. The construction type and many of the details of construction and 
finishing are poorly suited to the housing of a water plant. Typical problems include: 

 Interior steel liner panels are heavily corroded and in places have openings due to 
corrosion, 

 The walls and frame extend to the floor resulting in water and humidity at the floor 
surface directly corroding the liner panels and base of the building’s framing system, 